ESTATE KEEPER

TRACTOR

BOLBENS

MODEL 231-02

TLLYSTIRMATIEID)
- PARTS
CRATALDG

PORT WASHINGTON, WISCONSIN, US.A

FRINTFM IH 11,55, FORM HD, P“"EE!{M.’I
e e 12,67



MODEL 931-02 TRACTOR GEAR CASE ASSEMBLY
ASSEMBLY PART NO. 1719651

Il [
/ <
e
FIGURE 1 i 3 :




MODEL 931-02 TRACTOR GEAR CASE ASSEMBLY

.| Part
Ma. Ma.

Description

No.
Req'd.

I
Ref,

Ma.

Part
Mo,

Description

Reqtd.

*1 1100218
2| 1100352
31713223
*4 | 1108844
5 | 1715203
*4 | 1106832
*7 11100241
*B | 1710216
0| 1718219
1100758
1715180
17193588
1719222
1715302
1718215
1719213
17 | 1185704
18 1185143
19 | 1715163
20 [ 1715287
21 [ 1715296
22 (1715205
I7192148
24 (1100242
25 (1185275
28 (1185276
27 (1715173
28 (1715284
29 111044348
301185573
31 | 1707538
32 (11158808
33 [1707RE2
34 (1180025
35 |171921%
36 | 17161681
37 | 1100005
38 1718235
o8 | 1718214
40 | 1715303
41 | 1718755
42 11105878
43 1182682
44 {1100859

Cugtle Nut 7/8-14
Caotter Din 178 = 1-1/2
Axle - Left Side

8q. Key 1/4 x 1-1/4
Free Wheeling Huandle
Capserew 1/4-20 x 5/8
Lockwugher 174
Thrust Washer

Wheel Hub - L. H.
Greasze Fitting

Free Wheeling Pin
Free Wheeling Hub
Free Wheellng Block
Compression Spring
Betainer Cup

Washer

il Feal

Bearing Needle
Support Housing
Shim 002

Shiro 010

Shim 020

Wheel Hub - R, H.
Lockwasher 5/16
Bearing Cone

Bearing Cup

Gaar - 22T

Worm Fhalt

Woodruff Key 3/18 x 3/4
Sq. Key 3716 x 2-1/4
Differential Pinion
Betaining Ring

Pinion Shaft

Eetaining Ring
Difierential Gear
Worm Wheel
Capscrew H. T. 5/16-24x 1
Differential Carrier
Thrust Washer
Gaszket

Gear Case Only

Pipe Plug 3/8
Breather

Dowel Pin

i DO DY R b Rt e [ e e G BB e B s bO O3

As Ren.
A= Heq,

D3 DO b b ek b B L et D D et DD et et B B R e

45
46
41
44
44
50

1713416
1713421
1713417
11855668
1118%27
111352%
1187873
1715158
1185010
1715142
1182554
1715176
1715152
1118813
1709814
1715174
1185597
1185538
1715301
1715199
1715175
1715178
1719228
1187474
1185710
1118733
1145%35
1715228
11B5386
1707548
17151%4
1719224
1719227
1106876
1704692
1715154
1185433
1177388
1715168
1715164
11B5558
1715185
171515%
1185624

Ball

Fin

Compredsion 3pring
Set Serew 5/16-13 x 5716
Hetuining Ring
Retaining Ring

Ball Bearing

Shait - PTO

Neadle Bearing
Fulley

Set Berew 5/16-18 x 5716
Geay - 28T

Gear - 38T
Retalning Ring

(il Seal

Brake Dirutn

Roll Fin 3716 » 1-1/4
Needle Bearing
Thrust Washer
Gear - 30T

Gear - 24T

Gear - 18T

Shaft - Input

Sq. Key 1742 2-1/4
Ball Bearing
Retaining Ring

21 Seal

Pulley

Ol Seal

Thrust Washer

Gaar - 24T

Axls - Right Side
Gear Case Cover
Capszcrew 5/16-18 x 7/8
Dypive Pin 1/8 = 1
Idlex Shaft

Slegve Bearing
D=-Hing

Shilter Fork - Low
Shifter Shaft {Upper]
Drive Din 5/32 x 7/8
Shifter Shaft (Lower)
Shifter Fork

Drive Pin 1/6 x 7/8

PO T R e e N o N el el ekl - il e Ll s i

*Indicates parts not included with pear case assembly

Part Mo, 1719621




MOQDEL 931-02 TRACTOR ASSEMBLY

]

[SEE ATTACHMENT
EARTS MANUAL
FOR EXTENSION

ARMS]

FIGURE 2 :
i 0




MODEL 931-02 TRACTOR ASSEMBLY




MODEL 931-02 TRACTOR ASSEMBLY

Hef.

2
=}

Part
No.

Description

Mo,
Req'd,

—_——

RC 72 =T O O e GO [ et

VTLO2ED
1715637
1703011
1135590
17152848
1100244

:1719427
11719513
: 1719496

1121710

1185614
1107349
1715615
17159348
1715957
1715855

1715365

F104%54
1715684
1713468
1104231
1715259
1715441
F1B5605
1715580
1100958

[1706512

1105923
1107383
1100243
1133840
1120063
1100350
1107385
1715578
1185432
1113527
1714132
1106880
1107382
1100242
1103330
1715466
1121712
17g 507
1100346
1703616
1110108
1720449
1715271
1701447
1185314
1104436
1715263
1715255
1701411
1185034

17TLEB6S
1702258

1155376
1715266
1715262

1703697

1716275 |

Seat Pad

Clevis Pin

Spring Cotter

Zpring Cotter

Heut Shicld
Lockwasher 7716
Sparer

Sphericul Bearing
Wire Tie

:dam Nut 7/ 16-20

Drag Link

Roll Pin 1/8 x 1-1/2
Flat Washer 3/4
Campredgion Spring
Bearings

Wheel Only

‘Valve 3tem Angy
{Tubeless Tire 16 % 6:50-8
iGrease Fitting

Wheel and Tire Assy
W asher

Cotter Pin /¢ » 1-1/2
Wheel Spindle
Universal Drive Shaft Assy
Ball Beuring

Bhuft Support - FTO
Grease Fitting
Washer

iCapsorew 3/H-16 ¥ 1-1/4
{Flat Washer 378
Lockwasher 3/8

Hex Nut 3/8-16

Slotted Nut 1/2-13
Curter Pin 1/8 x 1
Flat Washer 1/2
Spring Reotainer
Thrust Race

Retalning Ring

Rubker Tip

Capserew 5/16-18 < 1-1,/4
Flat Washer 5/18
|Lockwasher §/16

Hex MNut 5/16-18

Pived Shalt

Jam Mut 9/ 16- 18
Stocring Gear

Cotter Pin 3/32 x 3/4
Bowed Washer

Luock Nut 3/8-16

St

Steering Shaft

Wiasher

Drive Pin 178 x 1-1/4
Woodruff Key 3/18 x 3/4
Lift Link

Lift Arm

SBowed Washer

Flange Bushing

Clutch Pedal

Wave Wagher

Mrive Pin 3716 = 1-1/2
Clutch Arm
Adjustment Plate

'—"-‘N"‘"N"“NMNNL\?#PN&M#NHMHMNHHNWNH

o e e B - B - R R Mgy U - R X R

‘Refl.| Part |

e

Description

Mo,
Req'd.

115
114
115
116
117
115
11%
120
121
122
123
124
125
126
127

1187385
1715470
1704692
1715248

(1715480

1715441
1106621
1715277
1714233
1713075
iT14644
1719267
19152506
1110112
1160351
1715482
1715451
1185428
1185612
1720448

1100256
1185627
1719143
1185381
1551548
1719357
1719164
1719185
1719255
1121513
11114458
1715433
1135606
1715407
1715513
1703066
iT15500)
171316%
11053874
1718506
1715241
1106376
1719266
1715275
1185607
1185345
1715516
17075385
1107364
17005
1700034
1700094
1715504

1715258

1716806
1106247
1106834
1719266
1715609
1706672
1715311
1114275
175718

Cotter Fin 1716 % 1/2

Wire Rope

Drive Fin 1/8 x 1

Lift Lever

Lift Pin

Contrel Rod

Capserew 3/8-16 x 1-1/3

Quadrant

Bushing

Compression Spring

Flunger

Grip

Front Frame

Slotted MNut 5/3-11

Cotter Pin 1/B x 1-1/4

Spacer

Spacer

Bronze Bearing

Bronze Bearing

Steering Colump (Tnel Ref
#50-49 AR-82-83)

Flat Washer 3/8

Flange Bearing

Ignition Switch (Incl 253}

Thd Cutting Screw 10-24x1/2

Flat Washer

Control Plate

Hteering Wheel
Steering Wheel Cap
Spacer

Hox Nul 5/8-11
Capscrew 5/8 x 11
Sparer

Flange Beariog

Spring Lever

Rivet Pin 3/B x 1-3/4
Hpll Pin 1/8 x 3/4
Cxilidle

Compression Spring
Capecrew 5/16-18 x 3/4
Frame Pivot

Quadrant

Capacrew 5/16-18 x 7/8
Shift Knoh

Control Liever = PTOD
Set Screw 3/8-18 x 770
Lock Nut 3/8-16

lL.ever

Spring

Flat Waaher 7716
Cable Guide

Cable Pulley

Bushing

Jpacer

Fivot ¥okea

Spacer

Lonkwasher 6/8
Capserew 3/8-16 x 2-1/4
Control Knob

Throttle Lever

Wire Fitting

Washer

Fil, Serew §-32 x 14
Control Bracket

b e e ot kb s b et b b b b b et [

T
o
o
R e

HNMMHNNHHHNW:&HMHHHHHL\:un—Hmp—_._-.—,._NN......N._.._.,_.m
1]
e

Clevis Pin %é!:{i x 1932



MODEL 931-02 TRACTOR ASSEMBLY (CNT)

Eef.
Mo,

Part I

Mo, | Deycription

123
124
j 130
o 1H
13z
133
134
13s
136
137
138
138
140
141
142

143 |

167
138

15%

160
161

162
163

| 164
1 165
186
187
i6E
. 164
| 170
k]
i72
171
174
175

178
177
178
179
la¢
181
182
183
184
185

1108872
1890345 | Friction Washer
1106834 | Capsrrew 1/4-20 x 3/4
llllihll']E:‘rE Lock Nut 1/4-20
1715608 | Choke Lever

171519 Throttle Control Wire
1715720 Throttle Wire Houslog
17157211 Choke Control Wire
1718%22 ) Choke Wire Housing

Capgerew b/ 16-18 x 5,.-"'8

1715402
1715305
1715096
17156602
17156428
1719641

1719264
1106598
Tr00245
1720284
1111266
715557
1715560
1715434
1106932
1111260
1709652
1717045
1135566
1109381
1190241
1715318

1715327

17082387
1719435

1716072
1715316

1714615 ;
1103534
1718247 |
1716EA8
17158234

1714299 |
1719245

1715953
1135406
1716436
1508978
1716667

1716880
1719230
17160358
1892045
1719238
1719244
1177647
1715475
1715285
1135801

Wiring Assembly

Guide

Whesl Only

Wheel and Tire Assy

Wheel Bolt 1/2 % 20

Transmission Assy
iSer Fiz, 1)

Hear Frawme Sapport

Cap=erew 1/2-13 % 1-1/4

Loekwagher 1/2

Hond Support Bracket

Carriage Bolt 5/16-18 x 1

Sparer

Hood Stop

Fivot Rod

Cupscrew 3/8-18x 2

Carriage Bolt 1/4-20 x 7

Wing Nut 1/4-20

Solenoid

Beraring

Flat Washer i/4

Lackwasher 1/4

Wire - Thick White
{Battery tn Solenoid)

Wire - Thin White
{Fulendoid to Bepulator)

Voltugpe Regulator

Wire - Thin Hed
[Solenoid to Regulator)

Buttery

Wire - Thick Blark
(Battery to Ground)

; Battery Clamp

Hey Nut i/4-20

5tud

Link

Control Arm

Bushing

Contral Avm

Washior

Drive Pin 1/4 x 5/8

Brarket

Hex Nut 7/16-14

Bruke Shoe Assy
{incl Lining)

Spring Clip

Extension Spring

Bearing Block

Bushing

Lever Arm

Lever

Sleeve Bearing

Tordion Spring

Idler Arm - PTO

0il Seal

M.

Req'd.

Itef,
Ma,

Fart
Mo,

Description

1]'h:-

_'I

L= S I e ey e o T o= I T Y A

O o B b B PO bk b pe B O B OO e el

it

e R )

=

e s B R D e e B e bt

D ok ot [0h ok ok ok b b | L

186
L1
188
159
180
141
152
193
194

185
186
187
188
1939
2
201
202
203
204
205
208
207
208
209
210
211
212
213
214
215
216
217
214

215
220

221
232
223
224
225
226
227
228
229
230
231
232
233
234
235
236
237

238
235
240
241
242
243
244

1715542
1183265
1720447
718238
1155624
171568%
1718232
1100240
1114755

1715153
1715474
1715147
1719494
1106917
1719493
1715691
1715692
L106882
1715636
11084527
1718161
1708293
1705268
1715701
1715668
1715700
11064544
1904412
1716737
11043357
1719253
1132554
1715614

1716444
1719269

1719491
1713783
1719245
17154469
17154487
1714258
1111604
1706752
1719428
17T2a02as
1718756
1718029
1713703
1114474
1718275
1715435
1135577

1106332
1720446
1718274
1103950
11002448
1715508
1715593

Hler Prlley (Ined 187 - PTO
Ball Bearing
Hyliner
Idlgr Arrm
Toeive BPin /B x 978
Brackef « Throttle Control
Pulley (Ined Ref #1857 & 284)
Lockwasher "10
Maching Serew
10-32 = 575
Shift Lever Quadrant
Lever Support
Shift Lover
Lead Assemhbly
Capserew 3/B-16 « 778
Lead Assgmnbly
Englne Support Bar
Spacer
Capgorew 5/16-18 x 1-1/4
Engine Support Bar
Capseraw 3/8-16 1 1-1/2
Generator Belt 30 9718
Generatnr Pulley
Starter Gonerator
Support Bracket - Geueraler
Adjusting Strap
Brackct
Capscprew 3/8-16 x 3-1/72
Dust Cap
Molding
Sg. Key 1/4x1-1572
Engine Pulley
Set Serew 5/10-18 x 5716
Power Tuake O0f Bolts -
27.6" (Matched Palr)
Drive Belt « 31.5" (Low
Speed - Matched Pairy
Drive Belt - 26" {High
Speed - Matched Par)
Mounting Flato
Spacer
Brit Guide
Bett Cuide
Idler Arm Sfop
Gazs Tank Suppord
Capscrew 5716-1/ x 2-3/4
Bowed Wazhey
Spacer
Gas Tank (Inel 233)
Cap Only
Cutlet - Gas
Tank Slrap
Fil. 3orew 1/4-20 % 1-1/2
Frunt Grille
Liatrh Plate
Thd. Cutting Screw
6 16-18 x 3/4
Caparrew 1/4-20 % 5/8
Rear Hood (Tngl Rel #188)
Hear Grille
Flat Washer #1007
Lonkwasher 9716
Rod
Right Foot Pad

[ T TR S S S P

-
| e R el B L S . g P R P S )

—

[Fy

Ll el S B R e -0 e L

—
Ll e R




MODEL 931-02 TRACTOR ASSEMBLY (CONT)

Ref.{ Part M. Ref.| Part Mo,
No. Ma. Deuacription BReq'd. Mn, Mo, Descripton Req'd.
245 11715592 Left Foot Pad 1 253 | 17182688 Kay Only 1
248 | 1106989 Capscrew 1/2-13 x 1-1/2 4 254 | 1719256] Seat Suppart 1
247 11716444 | Pedal Fad 1 255 | 1717352! Seat Pan 1
246 11719248 | Support - L. H, 1 256 1 1719233] Spacer 1
240 | 1185212 | Thd. Cutting Screw
T OW/Washer 10-24 x 3/8 4
250 | 1719251 | Support - R. H. 1 MODEL 193123 DRIVESHAFT ASSEMPBLY
251 (1715127} Housing Clamp 1
252 | 1106884 i Capserew 5/16-18 » 1-1/2 2 257 { 1715440 Driveshaft 1
WIRING DIAGRAM
GROUND
WHITE-THIN WIRE Pz
RED-THIN WIRE _El)
3
MLACK-THIN WIRE COIL \ 3
) o \ BATTERY
— +O
ENGINE
L&
F
SPARK FLUG /
e T, F,
g
\ ! 1"
joumee |, =
GENERATOR L Ta
REGULATOR
] [[SOLENOID
=
u
NOTE BLACK-THN WIRE | | 7
: Wires designated by /
coler only are contgined
o wiring harness Part No. 17159492 WHITE - THICK WIRE
Ref.| Part CooTTTmTm T No. Ref.] Part No.
No.| Ho. Description Req'd. No.| No Descriptiom Req'd.
1 | 1715494| Lead Asgembly 6 [1715318 | Lead Assembly )
{Coil to Engine} 1 {Battery to Solenoid) 1
2 | 1715316| Lead Assembly T |1715327 | Lead Azsembly
{Battery to Ground) 1 {Solenoid to Regulator) 1
3 | 1715493| Lead Assembly 8 [1715143 | Ignition Switch 1
{Battery to Regulator) 1 9 {1706288 | Starter Generator 1
4 | 1715495} Lead Assembly 10 { 1708287 | Voltage Regulator 1
{Solemnid to Regulator) 1 11 | 17170448 | Solenoid 1
5 | L71EQRZ| Battery 1




